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1.   CALL TO ORDER:  THIS IS TO CERTIFY THAT the San Bruno City Council met in regular 
session on January 25, 2011 at the San Bruno Senior Center, 1555 Crystal Springs Rd., San Bruno, 
CA.  The meeting was called to order at 7:00 p.m.   
 

 Mayor Ruane thanked the San Bruno Garden Club for providing the beautiful floral 
arrangement. 
 

2.   ROLL CALL/PLEDGE OF ALLEGIANCE:  Presiding was Mayor Ruane, Vice Mayor Salazar 
and Council Members O’Connell, Ibarra and Medina.  Recording by Clerk Bonner.  Treasurer John 
Marty Led the Pledge of Allegiance. 
 

3.    ANNOUNCEMENTS: 
 

 Mayor Ruane thanked Interim City Attorney Greg Rubens. 
 

4.    PRESENTATIONS:  None. 
 

5.   REVIEW OF AGENDA:  Mayor Ruane moved Item 11. to follow Item 8.       
 

6.    APPROVAL OF MINUTES:  Regular City Council Meeting of January 11, 2011, approved as 
submitted.  
 

7.   CONSENT CALENDAR:  
 

      a. Approve:  Payroll of January 2, 2011. 
b. Approve:  Accounts Payable of January 10 and 18, 2011. 
c. Accept:  Reconciliation of General Ledger to Bank Reports and the Investment Reports 

Dated December 31, 2010. 
d. Report:  From Closed Session On Settlement of Litigation in FCC Program Access 

Complaint, Waive Division Holdings, LLC, et al. v. Comcast Corp., et al., File No. CSR-8257-P (Cal. 
Govt. Code 54956.9(a).) 

e. Adopt:  Resolution Approving Grant Application for C/CAG Transit Oriented Development  
Housing Incentive Program 5th Cycle Call For Projects.  

f. Adopt:  Resolution Approving City Membership in the San Mateo Countywide Subregion 
For Administering ABAG’s Regional Housing Needs Allocation Process (RHNA). 
 

 M/S O’Connell/Medina to approve the consent calendar and passed with all ayes. 
 

8.   PUBLIC HEARINGS:  None. 
 

11. REPORT OF COMMISSIONS, BOARDS, & COMMITTEES: 
 

 Receive Annual Report from the Personnel Board.  
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 Chair Ed Fuentes introduced the members of the Personnel Board and reviewed what the 
Board has done over the past year and what they plan to do in the coming year. 
 

 Councilmember O’Connell thanked the group for their work.   
 

 Councilmember Ibarra thanked the group also and especially Anna Maria Jones. 
 

 Mayor Ruane expressed his appreciation to the group and the staff.    
 

9.   PUBLIC COMMENT ON ITEMS NOT ON AGENDA:  
 

 Al Cenigtio, Cherry Ave. said back east (New York City) they have a program where they 
adopt potholes and it is something for the City to get involved in. 
 

 Alan Lubke, Fleetwood Dr. asked to place an item on the agenda regarding the details of the 
cutting of the tree at 2570 Catalpa Way.  He said he received an email from the City Manager but he 
requested an agenda item or public forum for the Rollingwood neighborhood to know why the tree 
was cut down. 
 

 He also wanted the web site to be updated on the Glenview Fire developments:  notification of 
the latest report from the NTSB with a copy available to the citizens; announcement of any public 
meetings or forums; status of any state legislation; progress in reconstruction, i.e., canyon repair, 
production of plot map surveys, building permits issued; ongoing as well as completed 
investigations. 
 

 Additionally, he asked if ground zero is still a crime scene?  Was it ever a crime scene?   
 

10. CONDUCT OF BUSINESS: 
 

a. Receive City Council Donations Subcommittee Report and Adopt Resolution Approving 
Donation Distribution and Authorizing the City Manager to Distribute Funds to Residents in the 
Glenview Fire Area. 
 

 City Manager Jackson gave an update on action that was taken at the last meeting.  She said 
the distribution of the funds would begin tomorrow; however, it is not necessary for everyone to 
come at once, the funds will be available for the next 30 days.  The funds also include donations 
made by Rotary.  She asked for adoption of the resolution. 
 

Vice Mayor Salazar said they have identified three residents to serve on the subcommittee.  He 
thanked everyone who expressed interest in helping.  

 

Councilmember O’Connell said once they receive approval, they would like to move forward 
next week. 

 

Mayor Ruane and Councilmembers Ibarra and Medina expressed their appreciation to the 
subcommittee and their concern for those who suffered. 

 

Councilmember O’Connell introduced the resolution for adoption and passed with a 
unanimous vote. 

 

b. Adopt Resolution Accepting the Independent Auditor Reports, the City’s Comprehensive  
Annual Financial Report (CAFR), Single Audit and Measure A Funds Audit for the Fiscal Year 
Ended June 30, 2010. 
 

 Finance Director Suen gave an overview of the staff report and asked for adoption of the 
resolution. 
 

 Alan Lubke, Fleetwood Dr. asked the speaker’s name and Finance Director Suen replied. 
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 Councilmember O’Connell introduced the resolution for adoption and passed with a 
unanimous vote. 
 

c.  Adopt Resolution Accepting the City’s Comprehensive Annual Financial Report (CAFR) and 
Redevelopment Agency Report for the Fiscal Year Ended June 30, 2010. 
 

 Councilmember O’Connell introduced the resolution for adoption and passed with a 
unanimous vote. 
 

 d.   Receive Quarterly Financial Report as of December 31, 2010 for the 2010-11 General 
Fund, Special Revenue Funds, Enterprise Funds, and Internal Service Funds Budget. 
 

 Finance Director Suen gave a powerpoint presentation of the Quarterly Financial Update and 
asked for questions.  He also suggested a Study Session within the next 30 days. 
 

 Councilmember Ibarra asked his opinion on the trend.  Suen said there is some positive trend 
in the area of sales tax and TOT; however, he didn’t feel we are out of the woods and there are still 
lots of issues. 
 

 Councilmember Medina said meeting in 30 days would be good. 
 

e. Adopt Resolution Approving Second Quarter Budget Amendments for the 2010-11 
Operating and Capital Improvement Program Budgets. 
 

 Finance Director Suen gave a powerpoint presentation on the quarterly budget amendments 
and asked for adoption of the resolutions. 
 

 Councilmember Medina asked about the costs related to the disaster and if they are being 
submitted to PG&E?  Suen concurred. 
 

 Councilmember O’Connell introduced the resolution for adoption and passed with a 
unanimous vote. 
 

f. Provide Update on the Impact of the Governor’s Proposed State Budget and Approve Letter 
to Governor and Legislature Opposing Eliminating Redevelopment Agencies. 
 

 City Manager Jackson highlighted the main points of her staff report.  She asked for Council to 
approve letters opposing the Governor’s proposed budget to eliminate redevelopment agencies.  
She suggested the redevelopment agency be put under some sort of debt obligation as an added 
consideration.  She asked Council for direction on looking at the strategies outlined in the report as 
well as any other thoughts they may have.   
 

 Councilmember Medina said he would like to see what we could do quickly. 
 

 Councilmember Ibarra said we need to fight and say no way. 
 

 Councilmember Medina asked the letter be copied to Jerry Hill and Leland Yee, 
 

 M/S O’Connell/Medina to send the letter and passed with all ayes. 
 

 Councilmember O’Connell asked if we are getting the latest news.  City Manager Jackson 
said the League of California Cities and the California Redevelopment Association are keeping us 
informed on actions being taken.  Councilmember O’Connell asked if staff needed authority to 
write letters and take action without their authority? 
 

 M/S O’Connell/Ibarra to support any action the Mayor or City Manager needs to take in-
between City Council meetings to support the funds of our redevelopment agency and passed with 
all ayes. 
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 Vice Mayor Salazar asked when we plan out our next budget would the redevelopment money 
come in?  City Manager Jackson said it would be a serious consideration in the upcoming 
development of the budget. 
  

 g. Provide Update Regarding the Association of Bay Area Government and the Metropolitan 
Transportation Commission Sustainable Community Strategy Related to SB 375. 
 

 Community Development Director Aknin gave an overview of the staff report and asked for 
questions. 
 

       h.   Adopt Resolution Authorizing the City Manager to Execute an Agreement with West Yost  
Associates in the Amount of $212,000 and Appropriate $205,000 for Preparation of the Water 
System Master Plan. 
 

 Public Services Director Fabry gave a powerpoint presentation, which highlighted the staff 
report and asked for questions. 
 

 Councilmember Medina said even though their proposal is more costly, their experience is 
more desirable, by staff.  Fabry said this consultant never had any working experience with San 
Bruno but has a broad experience working on the same type of water system in the Bay Area  
Councilmember Medina asked if our neighboring cities have a best management practice?  Fabry 
said she didn’t ask the cities around us. 
 

 Vice Mayor Salazar asked about the $3,000 difference in the price?  Fabry said it is true cost. 
 

 Vice Mayor Salazar asked if the results of the test would have an impact on what our plan ends 
up being and how does this study and that test merge together and will the results be reflected in 
our long term plan?  Fabry said the outcome of the pilot project would provide more information.   It 
will provide information on long-term maintenance and will be a cost to someone else, not us.  
 

 Councilmember O’Connell said as our system is changing are we making an effort to update 
our maps and general knowledge.  Fabry a gif update is included in the CIP. 
 

 Councilmember O’Connell introduced the resolution for adoption and passed with a 
unanimous vote. 
 

i.   Adopt Resolution Authorizing the City Manager to Execute a Memorandum of Agreement 
with the San Francisco Public Utilities Commission to Conduct a Long Term Testing Program of the 
City’s Well Field. 
 

 Water System and Conservation Manager Reinhardt gave an overview of the staff report and 
said this is no cost to the City and asked for questions. 
 

 Mayor Ruane questioned the development of debris?  Reinhardt said there wasn’t enough to 
keep the screens clear when running minimally.   
 

 Councilmember Medina asked what the costs would be for staff?  Reinhardt said about eight 
hours. 
 

 Vice Mayor Salazar said would the sampling be done anyway.  Reinhardt said it is done 
quarterly. 
 

 Councilmember O’Connell asked if Well 16 is comparable?  Reinhardt said 16 is centralized 
in the well field. 
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 Councilmember O’Connell introduced the resolution for adoption and passed with a 
unanimous vote. 
 

11. REPORT OF COMMISSIONS, BOARDS, & COMMITTEES: 
 

 Receive Annual Report from the Personnel Board.  (Moved to follow Item 8.) 
 

12. COMMENTS FROM COUNCIL MEMBERS:  
        

 O’Connell said she was voted to be Vice Chair of BAWSCA. 
 

13. CLOSED SESSION: 
 

 Mayor Ruane announced they would be going into closed session with no reportable action. 
Confer with Legal Counsel Regarding Anticipated Litigation (one case) (Cal. Gov’t. Code Section 
54954.9 (a)). 
  

14. ADJOURNMENT:  
 

Mayor Ruane closed this meeting at 9:03 p.m.  The next Council Meeting will be held on 
February 8, 2011 at 7:00 p.m. at the Senior Center, 1555 Crystal Springs Road, San Bruno. 
 

Respectfully submitted for approval 
at the regular City Council Meeting of 
February 8, 2011 
              ________________________________ 
              Carol Bonner, City Clerk 
 
 
 
              ________________________________ 
              Jim Ruane, Mayor 

 
 
 
 
 
 
 


